
English

Parts Manual
LZF5227 / 966956701
LZF6127 / 966956801

	

Please read the operator’s manual carefully and make sure you  
understand the instructions before using the machine.



©2008 HTC. All rights reserved.
Beatrice, NE. Printed in U.S.A.



NOTE:  ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CONTENTS

CHASSIS / FRAME..................................................... 4

ENGINE PLATE........................................................... 8

STEERING................................................................ 10

PARKING BRAKE..................................................... 12

HYDRAULIC PUMP - MOTOR.................................. 14

MOWER LIFT / DECK LIFT....................................... 16

52" DECK.................................................................. 18

61" DECK.................................................................. 20

FUEL SYSTEM.......................................................... 22

SEAT......................................................................... 24

CASTER.................................................................... 26

ELECTRICAL............................................................ 28

DECALS.................................................................... 30

PROTECTION FRAME............................................. 32

ROLLOVER PROTECTION SYSTEM (ROPS)...... 32

LIGHT KIT.............................................................. 32

ACCESSORIES........................................................ 34

HCS13 - MOUNTING KIT...................................... 34

HOOD ASSEMBLY - 539 113756  ......................... 36

HITCH ASSEMBLY - 539 111280........................... 38

DRIVE KIT ASSEMBLY.......................................... 40

BLOWER ASSEMBLY............................................ 42

WEIGHT KIT.......................................................... 44



4 - Husqvarna

CHASSIS / FRAME

7
2

1

17

23

26
4

3

3
18

19

9

8
14

13

11

14

25
16

6

21

27
20

15 18

19

10

12

5

28

24



Husqvarna - 5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

CHASSIS / FRAME

539 9777781..	 .....3..... FLOOR PAN PAD 
539 1109762..	 .....1..... XP GUARD, BLACK 
539 1069613..	 .....4..... STRAP, BLACK 
539 1047214..	 .....1..... FOOT PLATE 
539 1025875..	 ...10..... BUMPER 
539 1027326..	 .....1..... CABLE, THROTTLE 
539 9903167..	 ...10..... RHSNB 5/16-18 x ¾  
539 1108148..	 .....1..... TANK MOUNT 
539 1108139..	 .....4.....  U TYPE RETAINER 
539 11095310..	 .....1..... CONSOLE
539 11081511..	 .....1..... CLIP, PUSH MOUNT 
539 10476312..	 .....6..... U CLIP 5/16-18 
539 97693413..	 .....4..... HCS 5/16-18 x ¾ 
539 99071714..	 ...37..... NUT 5/16-18 HEX NYLOC 
539 99036215..	 .....4..... TFS ¼-20 x 5/8 

539 99069216..	 .....8..... WASHER 5/16 STD FLT 
539 99058017..	 .....8..... HCS ¼-20 x ¾ 
539 99005218..	 ...10..... LOCKWASHER ¼ 
539 99059819..	 .....8..... WASHER ¼ FLAT 
539 99041120..	 .....2..... HCS 10-24 x ½ 
539 97697721..	 .....4..... NUT 10-24 NYLOC 
539 99018722..	 .....2..... WASHER 5/16 LOCK 
539 13227823..	 .....1..... FRAME
539 99018424..	 ...14..... NUT 5/16-18 CENTERLOCK 
539 99020925..	 .....8..... HCS 5/16-18 x 1
539 10441126..	 .....1..... KNOB W/STUD
539 13020727..	 .....1..... CHOKE CONTROL
539 10147428..	 .....2..... ZERK



6 - Husqvarna

1

2

3

15

21

10

11

27

25

30

22

29

26

7

10
15

15

8

17

5

13
24

14

4 9

11
12

19

20

CHASSIS / FRAME

23

24

6

31
10

9
15

10

28



Husqvarna - 7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1011761..	 .....2..... PULLEY 
539 1011772..	 .....2..... KEY 
539 1043343..	 .....1..... BELT, PUMP 
539 1032564..	 .....1..... SPRING 
539 1045215..	 .....2..... STRUT SPACER 
539 1043906..	 .....2..... STRUT WELDMENT, REAR
539 1323027..	 .....1..... CROSS SHAFT 
539 1126348..	 .....2..... SKID PLATE 
539 9906559..	 .....1..... HCS 3/8-16 x 1½  
539 97697910..	 .....1..... NUT 3/8-16 HEX NYLOC 
539 99061311..	 .....1..... NUT 3/8-16 HEX WHIZLK 
539 11900712..	 .....2..... BOLT, BLADE W/WASHER 
539 99024713..	 .....2..... LOCKWASHER 7/16 
539 99069214..	 .....2..... WASHER 5/16 STD FLT 
539 99051715..	 .....4..... WASHER 3/8 STD FLT 
539 10343316..	 .....4..... HCS ½-13 x 3¼  

539 99056317..	 .....2..... HCS 3/8-16 x 1 
539 10133118..	 .....1..... NUT ½-13 HEX NYLOC 
539 10271719..	 .....2..... SCREW, SET
539 13020520..	 .....1..... PIVOT, BEARING
539 97669521..	 .....1..... IDLER FLANGE BUSHING 
539 99058822..	 .....1..... HCS 3/8-16 x 2
539 97699823..	 .....1..... ZERK 
539 99071724..	 .....1..... NUT 5/16-18 HEX NYLOC 
539 97668825..	 .....1..... PULLEY, IDLER 
539 11189726..	 .....1..... WASHER 3/8 SPEC 
539 99012227..	 .....1..... WASHER 3/8 SAE FLT 
539 99020928..	 .....1..... HCS 5/16-18 x 1 
539 13039229..	 .....1..... ARM, IDLER 
539 10134130..	 .....1..... HCS 3/8-16 x 3 
539 10261931..	 .....2..... PIVOT PIN WELDMENT 

CHASSIS / FRAME



8 - Husqvarna

2

3

4

5

6

7

8

9

11

13

14

15

16

17

18

10

19

ENGINE PLATE

1

1

2

12



Husqvarna - 9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 9901841..	 .....6..... NUT 5/16-18 CENTERLOCK
539 1137812..	 .....4..... HCS 5/16 x 1¾ SERRATED
539 1001523..	 .....1..... KEY ¼ SQ
539 1060574..	 .....1..... PULLEY
539 1054065..	 .....1..... CLUTCH
539 9902476..	 .....1..... LOCKWASHER 7/16

539 9911207..	 .....1..... HCS 7/16 x 2½
539 1068198..	 .....1..... TIE DOWN, CLUTCH
539 1058969..	 .....1..... MUFFLER
539 99018710..	 .....2..... LOCKWASHER 5/16

539 99069211..	 .....2..... WASHER 5/16 STD FLT
539 10986712..	 .....2..... CLAMP, DOUBLE TUBE
539 97693413..	 .....2..... HCS 5/16-18 x ¾ 
539 10793714..	 .....1..... OIL DRAIN HOSE
539 11009315..	 .....1..... OIL DRAIN FITTING
539 99076116..	 .....1..... NUT ¼-20 CENTERLOCK
539 10136317..	 .....1..... CLAMP
539 99058018..	 .....1..... HCS ¼- 20 x ¾
539 10441619..	 .....1..... PIGTAIL

ENGINE PLATE



10 - Husqvarna

1 1

1

2

3

4

5

6

7

7

8

9

10

11

12

15 13 14

16

17

18

20

21

22

23

24

25

26

27
28

29

30

31
32

33

34

35

36

37

38

19

23

21

39

39

22

STEERING



Husqvarna - 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1106071..	 .....4..... BALL STUD
539 1316232..	 .....1..... DRIVE LEVER W/GRIP, RT
539 1316223..	 .....1..... DRIVE LEVER W/GRIP, LT
539 1319324..	 .....2..... DAMPENER
539 1308945..	 .....2..... GRIP
539 1110746..	 .....2..... BRACKET, DAMPENER
539 1025197..	 .....2..... BUSHING
539 1010808..	 .....2..... SWITCH, INTERLOCK
539 1047639..	 .....2..... U CLIP 5/16-18
539 99071710..	 .....4..... NUT 5/16-18 HEX NYLOC
539 99058211..	 .....4..... HCS 3/8-16 x 1 WHIZLK
539 99069212..	 .....2..... WASHER 5/16 STD FLT
539 99056313..	 .....4..... HCS 3/8-16 x 1
539 10259314..	 .....4..... WASHER, SPRING 3/8
539 99054615..	 .....4..... NUT 3/8-16 CENTERLOCK
539 11083316..	 .....1..... CONTROL SHAFT
539 10839417..	 .....1..... HCS 5/16-18 x 1¾ TAPBOLT
539 99019618..	 .....1..... NUT 5/16-18
539 10300319..	 .....1..... KNOB
539 11103920..	 .....1..... SPRING

539 10194921..	 .....2..... E-RING ½"
539 11094322..	 .....4..... NUT 5/16-24 NYLOC
539 99018423..	 .....4..... NUT 5/16-18 CENTERLOCK
539 99020924..	 .....4..... HCS 5/16-18 x 1
539 11060325..	 .....1..... ROD END, RT
539 11060426..	 .....1..... ROD END, LT
539 10527927..	 .....1..... LINKAGE, TRACKING
539 99107328..	 .....1..... NUT 5/16-24 LH JAM
539 99022329..	 .....3..... NUT 5/16-24
539 13070130..	 .....1..... CONTROL, RT
539 13070231..	 .....1..... CONTROL, LT
539 11063832..	 .....1..... ARM, CONTROL SHAFT
539 10267833..	 .....1..... PLATE, SCREW
539 97697934..	 .....3..... NUT 3/8-16 HEX NYLOC
539 99073035..	 .....2..... HCS 3/8-16 x 1¾	
539 97695236..	 .....2..... SCREW 10-24 x 5/8
539 97699837..	 .....1..... ZERK
539 10354738..	 .....1..... WASHER
539 99082039..	 .....2..... NUT ¾-16 CENTERLOCK

STEERING



12 - Husqvarna

1

2

4

7
11

17

18

25

26

27
28

29
30

21

10

22

3

16

12

19

5

9
20

23

16

6
15

35

36

30

3234

13

16

37

8 14

33

24

PARKING BRAKE



Husqvarna - 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1086191..	 .....1..... BUSHING
539 1050362..	 .....1..... GRIP
539 1011513..	 .....1..... RING,  RETAINING 7/8
539 9237874..	 .....1..... BUSHING, MACHINE
539 1134795..	 .....2..... BUSHING, POLYMER ¾ x 2
539 1330476..	 .....2..... CALIPER
539 1139477..	 .....1..... LINKAGE, BRAKE
539 1139488..	 .....2..... PLATE, BRAKE
539 1139469..	 .....2..... BELLCRANK, BRAKE
539 11394510..	 .....2..... HUB
539 11063111..	 .....2..... PIN, ROLL, 5/16" DIA.
539 99003712..	 .....4..... PIN, COTTER 3/32 x ¾
539 20028213..	 .....6..... NUT 3/8-16 JAM NYLOC
539 99056314..	 .....2..... HCS 3/8-16 x 1 
539 11395115..	 .....4..... SB 3/8-16 x 2½ SKT HD
539 99012216..	 ...12..... WASHER 3/8 SAE FLT
539 91223417..	 .....1..... VALVE STEM
539 10861618..	 .....1..... BRAKE LEVER
539 11062419..	 .....1..... SHAFT, CROSS
539 11394920..	 .....1..... LINKAGE, REAR BRAKE

539 99028921..	 .....1..... NUT 3/8-24 CENTERLOCK
539 11395022..	 .....1..... BRACKET, L
539 10873223..	 .....2..... NUT 3/8-24 JAM
539 11452324..	 .....2..... WHEEL MOTOR, TJ
539 11395225..	 .....1..... SPRING
539 10117326..	 .....8..... NUT ½-20 HEX LUG
539 11259227..	 .....2..... TIRE, COMPLETE
539 11259928..	 .....1..... TIRE, 23 x 9.5-12
539 11114929..	 .....1..... RIM, OFFSET 1"
539 10527830..	 .....2..... KEY, WOODRUFF
539 10133131..	 .....8..... NUT ½-13 HEX NYLOC
539 13230032..	 .....1..... STANDOFF, WHEEL MOTOR
539 91656133..	 .....1..... BUSHING, MACHINE, 1"
539 10133234..	 .....4..... HCS ½-13 x 2¾	
539 99025435..	 .....4..... LOCKWASHER ½
539 99025836..	 .....4..... NUT ½-13 HEX
539 10428837..	 .....1..... PIN, COTTER

NOT SHOWN
	 ....539 990622..... 8..... HFCS ½-13 x 1¼ WHIZLK

PARKING BRAKE



14 - Husqvarna

19

9

20

10

17

5

5
611

3

2 16

14

8
7

23

8

15

22

8 19

9

20

25
10

8

23

13

11
21

1

4

27

18

12

HYDRAULIC PUMP - MOTOR

24

26



Husqvarna - 15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
 539 1050241..	 ....1..... OIL TANK
539 1026062..	 .....1..... FILTER
539 1011653..	 .....1..... FILTER HEAD
539 1012024..	 .....1..... CAP, HYDRAULIC
539 9905805..	 .....4..... HCS ¼- 20 x ¾
539 9900526..	 .....2..... LOCKWASHER ¼
539 9769787..	 .....2..... NUT ¼-20 HEX NYLOC 
539 1137828..	 .....4..... HYDRAULIC FITTING
539 1023969..	 .....4..... STRAIGHT FITTING
539 13231610..	 .....2..... F6802-6-6-0
539 10123811..	 .....4..... F6801-6-6-0
539 10693312..	 .....1..... BRACKET, FILTER
539 13229013..	 .....1..... ‘T’ ASSEMBLY, RETURN
539 13228814..	 .....1..... HOSE

HYDRAULIC PUMP - MOTOR

539 13228915..	 .....1..... ‘T’ ASSEMBLY, SUPPLY
539 10516816..	 .....1..... CAP
539 13214317..	 .....1..... PUMP W/FANS, 10CC, RT
539 13214218..	 .....1..... PUMP W/FANS, 10CC, LT
539 10311419..	 .....4..... O  RING
539 10311920..	 .....8..... O  RING
539 10311821..	 .....8..... O  RING
539 99054622..	 .....5..... NUT 3/8-16 CENTERLOCK
539 99058223..	 .....4..... HCS 3/8-16 x 1 WHIZLK
539 13228424..	 .....1..... HYDRAULIC LINE
539 13228525..	 .....1..... HYDRAULIC LINE
539 13228626..	 .....1..... HYDRAULIC LINE
539 13228727..	 .....1..... HYDRAULIC LINE



16 - Husqvarna

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20
21

22

24

25
26

27

28

29

31

32

33

34

35

36
37

23

30

13

18

18

13

2

14

20
21

11

5

MOWER LIFT / DECK LIFT



Husqvarna - 17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1047611..	 .....1..... ZERK, LONG
539 1012322..	 .....2..... BUSHING, FLANGE
539 1047603..	 .....3..... SPRING, DECK LIFT
539 1050504..	 .....2..... LINKAGE, LIFT
539 1043105..	 .....2..... LINK, CONNECTING
539 1321706..	 .....1..... SHAFT ASSM W/PEDAL, FT
539 1083547..	 .....1..... SHAFT, REAR LIFT
539 1043238..	 .....1..... PLATE, ADJUSTMENT
539 1043219..	 .....1..... PLATE, ADJUSTMENT
539 10453010..	 .....4..... SPACER, DECK LIFT
539 10480811..	 .....8..... BLOCKS, PILLOW
539 10480712..	 .....4..... PLATE, SUPPORT
539 97697913..	 .....8..... NUT 3/8-16 HEX NYLOC
539 99071714..	 .....8..... NUT 5/16-18 HEX NYLOC
539 10198215..	 .....3..... EYEBOLT 5/16 RH x 19/16

539 10180216..	 .....1..... E-RING 7/8
539 92378717..	 .....1..... BUSHING, MACHINE
539 99063718..	 .....3..... HCS 3/8-16 x 2½
539 10172119..	 .....8..... HCS 5/16-18 x 2¾

539 97698220..	 .....4..... WASHER 5/8 SAE
539 99065421..	 .....4..... PIN, COTTER 5/32 x 1¼
539 10506022..	 .....2..... PIN, CLEVIS 5/8
539 99058523..	 .....3..... NUT 5/16-18 WHIZ
539 10506924..	 .....2..... E-RING 5/8
539 10505925..	 .....1..... LANYARD
539 10252626..	 .....1..... PIN, HITCH
539 97698927..	 .....1..... PIN, HAIR
539 10261228..	 .....1..... HCS 3/8-16 x 2¾
539 10832229..	 .....1..... LEVER, LIFT
539 10251530..	 .....1..... CUSHION, HANDLE
539 10105031..	 .....1..... GRIP, VINYL
539 10452332..	 .....1..... PIN, LOCKING
539 10653233..	 .....1..... PIN, GROOVED
539 10353434..	 .....1..... PIN MOUNT, UPPER
539 10105835..	 .....1..... SPRING, COMPRESSION
539 99076136..	 .....2..... NUT ¼-20 CENTERLOCK
539 99058037..	 .....2..... HCS ¼- 20 x ¾

MOWER LIFT / DECK LIFT



18 - Husqvarna

52" DECK

53

28

16

4

49

6

26

12

14
13

30

16

19

24

17

18

9
21

20

27

25

26

7

37

25

28

31

32

46

33

42

45

35

39
38

44 40

15

54

5
2

3

26

29
51

47

50
48

8

18

41 26
36

41

10

11

22

47

1

23

34

43

52

22



Husqvarna - 19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

52" DECK

510 063102 1..	 ....1 .... DECK W/DECALS
539 107610 2..	 ....6 .... WHEEL, GAUGE 
539 108366 3..	 ....6 .... HCS ½-13 x 4 
539 101331 4..	 ....6 .... NUT ½-13 HEX NYLOC  
539 990258 5..	 ....6 .... NUT ½-13 HEX  
539 114820 6..	 ....3 .... HOUSING ASSM, 52/61 
539 130653 7..	 ....3 .... NUT, FLANGE ¾-16 
539 112124 8..	 ....3 .... PULLEY, 52
539 990627 9..	 ..14 .... HCS 5/16-18 x 1¼   
539 100341 10..	 ....3 .... BLADE, 18" 
539 103299 11..	 ....3 .... HCS 5/8-18 x 1¼  
539 990333 12..	 ....3 .... WASHER 5/8 SLW  
539 130917 13..	 ....1 .... PIVOT BRACKET, CHUTE 
539 130901 14..	 ....1 .... RUBBER CHUTE, 52/61 
539 130920 15..	 ....1 .... BRACKET, REINFORCE
539 100472 16..	 ....2 .... RHSNB 5/16-18 x 1¼   
539 102933 17..	 ....2 .... RHSNB 5/16-18 x 1½   
539 990717 18..	 ..23 .... NUT 5/16-18 HEX NYLOC  
539 990692 19..	 ....9 .... WASHER 5/16 STD FLT  
539 102612 20..	 ....2 .... HCS 3/8-16 x 2¾   
539 103295 21..	 ....2 .... BUSHING, IDLER 
539 103257 22..	 ....1 .... PULLEY, IDLER 
539 103258 23..	 ....1 .... PULLEY, IDLER (TALL) 
539 111897 24..	 ....4 .... WASHER  3/8 SPECIAL 
539 108450 25..	 ....4 .... TOP DUST CAP
539 976979 26..	 ..11 .... NUT 3/8-16 HEX NYLOC 
539 976941 27..	 ....1 .... HCS 3/8-16 x 1¼   

539 990613 28..	 ....2 .... NUT 3/8-16 HEX WHIZLK  
539 105192 29..	 ....1 .... SPRING 
539 108908 30..	 ....1 .... SHIELD RT 52 
539 108910 31..	 ....1 .... SHIELD LT 52 
539 105457 32..	 ....1 .... BAFFLE MAIN 
539 105453 33..	 ....1 .... BAFFLE CENTER
539 990316 34..	 ....5 .... RHSNB 5/16-18 x ¾   
539 102641 35..	 ....4 .... LIFT CHAIN 
539 108073 36..	 ....8 .... HCS 7/16-14 x 1¾   
539 102582 37..	 ....8 .... NUT 7/16-14 HEX WHIZLK  
539 104864 38..	 ....8 .... WASHER 7/16 FLAT  
539 119124 39..	 ....8 .... NUT 7/16-14 HEX NYLOC  
539 104335 40..	 ....1 .... BELT, DECK 52" 
539 108754 41..	 ....2 .... SHAFT SEAL 
539 108449 42..	 ....1 .... BOTTOM DUST CAP 
539 977326 43..	 ....1 .... GREASE POPPET 
539 101474 44..	 ....1 .... ZERK 
539 130391 45..	 ....1 .... ARM, IDLER, W/BEARINGS 
539 130205 46..	 ....1 .... PIVOT, BEARING
539 990517 47..	 ....7 .... WASHER 3/8 STD FLT   
539 130235 48..	 ....1 .... RHSNB 3/8-16 x 2¾   
539 107042 49..	 ....1 .... HCS 3/8-16 x 1½ GR 8  
539 109332 50..	 ....1 .... NUT 3/8-16 HEX JAM  
539 130242 51..	 ....1 .... BUSHING, IDLER 
539 990122 52..	 ....1 .... WASHER 3/8 SAE FLT  
539 101341 53..	 ....1 .... HCS 3/8-16 x 3  
539 114823 54..	 ....1 .... CAP, VINYL 



20 - Husqvarna

61" DECK

52

28

16

4

48

6

26

12

14
13

30

16

19

17

18

9
21

20

27

25
26

7

36

25

28

31

34

53

33

43

46

38

37

45

41

15

54

5
2

3

24

29
50

32

49
47

18

42
26

35

42

10

11

22

1

23

35

44

51

22

8

24

26
32



Husqvarna - 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

61" DECK

510 063302 1..	 ....1..... DECK W/DECALS
539 1076102..	 .....6..... WHEEL, GAUGE
539 1083663..	 .....6..... HCS ½-13 x 4 
539 1013314..	 .....6..... NUT ½-13 HEX NYLOC 
539 9902585..	 .....6..... NUT ½-13 HEX 
539 1148206..	 .....3..... HOUSING ASSM, 52/61
539 1306537..	 .....3..... NUT, FLANGE ¾-16
539 1121258..	 .....3..... PULLEY, 61
539 9906279..	 ...14..... HCS 5/16-18 x 1¼  
539 10173310..	 .....3..... BLADE, 21"
539 10329911..	 .....3..... HCS 5/8-18 x 1¼ 
539 99033312..	 .....3..... WASHER 5/8 SLW 
539 13091713..	 .....1..... PIVOT BRACKET, CHUTE
539 13090114..	 .....1..... RUBBER CHUTE, 52/61
539 13092015..	 .....1..... BRACKET, REINFORCE
539 10047216..	 .....2..... RHSNB 5/16-18 x 1¼ 
539 10293317..	 .....2..... RHSNB 5/16-18 x 1½ 
539 99071718..	 ...23..... NUT 5/16-18 HEX NYLOC 
539 99069219..	 .....9..... WASHER 5/16 STD FLT 
539 10261220..	 .....2..... HCS 3/8-16 x 2¾  
539 10329521..	 .....2..... BUSHING, IDLER
539 10325722..	 .....1..... IDLER PULLEY
539 10325823..	 .....1..... IDLER PULLEY (TALL)
539 11189724..	 .....4..... WASHER  3/8 SPECIAL
539 10845025..	 .....4..... TOP DUST CAP
539 97697926..	 ...11..... NUT 3/8-16 HEX NYLOC
539 97694127..	 .....1..... HCS 3/8-16 x 1¼  

539 99061328..	 .....2..... NUT 3/8-16 HEX WHIZLK 
539 10519229..	 .....1..... SPRING
539 10861130..	 .....1..... 61 BELTSHIELD RT.
539 10861031..	 .....1..... 61 BELTSHIELD LT
539 99051732..	 .....6..... WASHER 3/8 STD FLT 
539 10546533..	 .....1..... BAFFLE MAIN
539 10546134..	 .....1..... BAFFLE CENTER
539 99031635..	 .....5..... RHSNB 5/16-18 x ¾  
539 10264136..	 .....4..... LIFT CHAIN
539 10807337..	 .....8..... HCS 7/16-14 x 1¾  
539 10258238..	 .....8..... NUT 7/16-14 HEX WHIZ LK 
539 10486439..	 .....8..... WASHER 7/16 FLAT 
539 11912440..	 .....8..... NUT 7/16-14 HEX NYLOC 
539 10433641..	 .....1..... BELT, DECK 61"
539 10875442..	 .....2..... SHAFT SEAL
539 10844943..	 .....1..... BOTTOM DUST CAP
539 97732644..	 .....1..... GREASE POPPET
539 10147445..	 .....1..... ZERK
539 13039146..	 .....1..... ARM, IDLER - W/BEARINGS
539 13023547..	 .....1..... RHSNB 3/8-16 x 2¾  
539 10704248..	 .....1..... HCS 3/8-16 x 1½ GR 8 
539 10933249..	 .....1..... NUT 3/8-16 HEX JAM 
539 13024250..	 .....1..... BUSHING, IDLER
539 99012251..	 .....1..... WASHER 3/8 SAE FLT 
539 10134152..	 .....1..... HCS 3/8-16 x 3 
539 130205 53..	 ....1 .... PIVOT, BEARING
539 114823 54..	 ....1 .... CAP, VINYL 



22 - Husqvarna

FUEL SYSTEM

1

2

3

1

15

9

7

6

11

8
5

7

13

14

12

4

10



Husqvarna - 23

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1044101..	 .....1..... FUEL TANK RT
539 104409.....1..... FUEL TANK LT
539 1061882..	 .....2..... FUEL CAP
539 1025023..	 .....6..... STUD
539 9122224..	 .....6..... HOSE CLAMP
539 1028455..	 .....8..... SPRING
539 1026796..	 .....1..... FUEL VALVE
539 9906927..	 ...18..... WASHER 5/16 STD FLT
539 9901848..	 .....8..... NUT 5/16-18 CENTERLOCK

FUEL SYSTEM

539 1052809..	 .....1..... FUEL LINE
539 99020910..	 .....2..... HCS 5/16-18 x 1
539 10489711..	 .....2..... TANK SP ACER
539 92209112..	 .....1..... FUEL LINE
539 99018713..	 .....2..... WASHER 5/16 LOCK
539 10233514..	 .....2..... HCS 5/16-18 x 4
539 10821215..	 .....1..... FUEL LINE
539 10267016..	 .....1..... DECAL, FUEL LINE



24 - Husqvarna

SEAT

7

15

15

4

8

12

6

10
9

10

12

13

3

11

5

14

15

19

18

17

16

22

21 20

23



Husqvarna - 25

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

SEAT

539 1074751..	 .....4..... BOLT 5/16-18 x ¾ THD FRM
539 1103002..	 .....2..... SPRING, SEAT
539 1108153..	 .....1..... CLIP, PUSH MOUNT
539 1303594..	 .....1..... SEAT BELT, RETRACTABLE
539 1120345..	 .....2..... HCS 7/16-20 x ¾
539 1308736..	 .....1..... SEAT
539 1307857..	 .....1..... PAN, SEAT
539 1307878..	 .....1..... LATCH, SEAT
539 1307899..	 .....2..... PIVOT, SEAT PAN
539 13089610..	 .....4..... BOLT 5/16-18 HEX HD 
539 13089811..	 .....2..... GRIP, VINYL
539 97725012..	 .....1..... SPRING

539 99020913..	 .....2..... HCS 5/16-18 x 1  
539 99069214..	 .....2..... WASHER 5/16 STD FLT 
539 99071715..	 ...10..... NUT 5/16-18 HEX NYLOC 
539 11974116..	 .....1..... SWITCH, SEAT
539 11203717..	 .....1..... SEAT RAIL SET COMPLETE
539 11203518..	 .....1..... ARM REST ASSM, RT
539 11203619..	 .....1..... ARM REST ASSM, LT
539 10324720..	 .....1..... SEAT LANYARD
539 99058221..	 .....1..... HCS, 3/8-16 x 1 WHIZLK
539 99051722..	 .....1..... WASHER 3/8 STD FLT
539 97697923..	 .....1..... NUT 3/8-16 HEX NYLOC



26 - Husqvarna

1

2

3

4

4

5

6

7

8

9

10

11

8

14

13

12

CASTER



Husqvarna - 27

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1013311..	 .....1..... NUT ½-13 HEX NYLOC
539 1014742..	 .....1..... ZERK
539 1025353..	 .....1..... CAP, GREASE
539 1025434..	 .....2..... BEARING, TAPERED
539 1028515..	 .....1..... SEAL
539 1028526..	 .....1..... NUT 1-14, SLOTTED JAM
539 1055177..	 .....1..... HCS ½-13 x 9½

539 1055188..	 .....1..... SPACER
539 1028899..	 .....1..... PIN, COTTER 1/8 x 2
539 10598210..	 .....1..... CASTER YOKE
539 10552111..	 .....1..... TIRE, COMPLETE
539 10552312..	 .....1..... RIM
539 91223413..	 .....1..... VALVE STEM
539 10330014..	 .....1..... ZERK

CASTER



28 - Husqvarna

ELECTRICAL

1

2

3

4

7

8
9

10

11

12

13
14

15

18

19

16

17

5

20

6



Husqvarna - 29

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ELECTRICAL

539 1049741..	 .....1..... CABLE, POSITIVE
539 1027582..	 .....1..... CABLE, NEGATIVE
539 1027593..	 .....2..... INSULATOR
539 1137924..	 .....1..... SWITCH, INTERLOCK
539 1057285..	 .....1..... BATTERY HOLD DOWN
539 1025876..	 .....4..... BUMPER
539 1075417..	 .....1..... SWITCH, IGNITION
539 1316278..	 .....1..... SWITCH, PTO
539 1100749..	 .....1..... METER, HOUR
539 11379110..	 .....1..... FRAME HARNESS

539 97693411..	 .....2..... HCS 5/16-18 x ¾
539 99071712..	 .....2..... NUT 5/16-18 HEX NYLOC
539 97697713..	 .....2..... NUT 10-24, NYLOC
539 10261714..	 .....2..... SCREW 10-24 x 7/8
539 10243615..	 .....1..... BATTERY, DRY
539 10177116..	 .....1..... FUSE, 7.5 AMP, 32V, ATO
539 10208617..	 .....1..... FUSE, 20 AMP, 32 V, ATO
539 10754418..	 .....1..... KEY, PADDED
539 11081519..	 .....2..... CLIP, PUSH MOUNT
539 10516920..	 .....2..... KNOB



30 - Husqvarna

DECALS

2

4

4

16

10

6

18

19

15

5

912

7

8

14

13

17

11

12

3

1



Husqvarna - 31

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DECALS

539 1127011..	 .....1..... DECAL, LZ5227
539 111120.... 1...... DECAL, LZ6127
539 1018812..	 .....1..... DECAL, PROP 65
539 9130103..	 .....1..... DECAL, WARNING
539 1033334..	 .....2..... DECAL, MOTION CONTROL
539 1110465..	 .....1..... DECAL, HUSQVARNA
539 1110556..	 .....1..... DECAL, HUSQVARNA CRWN
539 1048987..	 .....1..... DECAL, HEIGHT INDICATOR
539 1048998..	 .....1..... DECAL, HEIGHT INDICATOR
539 1057439..	 .....2..... DECAL, NO STEP
539 10574410..	 .....1..... DECAL, DANGER BELT DR
539 10574511..	 .....1..... DECAL, BATTERY WARNING

539 10574612..	 .....2..... DECAL, SEVERING
539 10523213..	 .....1..... DECAL, ANTI-SCALP
539 10501214..	 .....1..... DECAL, BELT ROUTING
539 10501115..	 .....1..... DECAL, SERVICE
539 11483216..	 .....1..... DECAL, OIL TANK
539 11095617..	 .....1..... DECAL, CONSOLE
539 11097418..	 .....1..... DECAL, TRACKING
539 11157519..	 .....1..... DECAL, WARNING

NOT SHOWN
	 ...539 100128...1...DECAL, EXHAUST
	 ...539 102670...1...DECAL, FUEL LINE



32 - Husqvarna

ROLLOVER PROTECTION SYSTEM (ROPS)
LIGHT KIT

PROTECTION FRAME

1

2

3

4

1

4

7

5

9

7

9

6
8

2

3

1



Husqvarna - 33

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1034331..	 .....6..... HCS ½-13 x 3¼
539 1320832..	 .....2..... KNOB w/STUD
539 1110363..	 .....2..... LANYARD W/PIN ½"
539 2001004..	 .....6..... NUT ½-13, CTRLK

Light Kit is Accessory available for ROPS
539 1078975..	 .....2..... NUT 5/16-18, JAM
539 1115776..	 .....2..... LIGHT w/BRKT & HRDWARE
539 1115787..	 .....2..... MOUNTING BRKT, LIGHT
539 1115808..	 .....1..... LIGHT HARNESS
539 9910469..	 .....2..... HCS 5/16-18 x 2½

NOT SHOWN10..	
539 111444.... 1...... ROPS, COMPLETE 

W/ SEAT BELT
539 130359.... 1...... SEAT BELT, RETRACTABLE
539 111579.... 1...... LIGHT KIT COMPLETE
539 976856.. 16...... TIE, PLASTIC
539 111815.... 1...... REPLACEMENT BULB 

12V, 35 WATT 
(NOT INCLUDED IN KIT)

PROTECTION FRAME



34 - Husqvarna

ACCESSORIES

HCS13 - MOUNTING KIT

6

4

3

2

8

1

5
7

10

11

14

12

17

18

21

9
20

16
19

12

14

9

15

13



Husqvarna - 35

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1113221..	 .....1..... BRACKET, RT W/DECAL
539 111199.... 1...... BRACKET, LT
539 1111972..	 .....1..... REAR GUARD
539 1112153..	 .....2..... SUPPORT BRACKET
539 9769894..	 .....2..... PIN, HAIR
539 1112065..	 .....2..... PIN, HITCH
539 1111926..	 .....2..... PIN, HAIR
539 1112127..	 .....1..... DECAL, HOT SURFACE
539 1087368..	 .....2..... NUT ½-20 HEX JAM
539 1025639..	 .....4..... LANYARD
539 11119110..	 .....2..... SPRING

539 10299811..	 .....2..... WASHER, FRICTION
539 99056312..	 .....6..... HCS 3/8-16 x 1
539 99062213..	 .....6..... HFCS ½-13 x 1¼ WHIZLK
539 97697914..	 .....6..... NUT 3/8-16 HEX NYLOC
539 10133115..	 .....6..... NUT ½-13 HEX NYLOC
539 99065416..	 .....2..... PIN, COTTER 5/32 x 1¼
539 10990117..	 .....1..... OVER CENTER BAND
539 09707618..	 .....1..... HOSE CLAMP
539 11120819..	 .....2..... SUPPORT LINKAGE, LH
539 11120720..	 .....2..... TURNBUCKLE ½
539 11121021..	 .....2..... SUPPORT LINKAGE

ACCESSORIES



36 - Husqvarna

ACCESSORIES

HOOD ASSEMBLY - 539 113756  

2

3

4

5

6

7

8

9

1

9
8



Husqvarna - 37

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1054081..	 ...21..... WASHER #10
539 1111722..	 .....1..... HOOD
539 1111753..	 .....2..... SUPPORT, DRAW LATCH
539 1111824..	 .....1..... INLET TUBE
539 1111835..	 .....1..... MESH, POLY DIAMOND

539 1025876..	 .....6..... GROMMET
539 9769787..	 .....8..... NUT ¼-20 HEX NYLOC
539 9905988..	 ...16..... WASHER ¼
539 9910039..	 .....8..... HCS ¼-20 x 1¾

ACCESSORIES



38 - Husqvarna

ACCESSORIES

HITCH ASSEMBLY - 539 111280

1

2

3

4

5
6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

14

14
17

14

14

1717



Husqvarna - 39

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1013311..	 .....2..... NUT ½-13 HEX NYLOC
539 1083692..	 .....2..... HCS ½-13 x 1¼
539 1111553..	 .....1..... HITCH
539 1111574..	 .....1..... MOUNT Z BRACE
539 1111585..	 .....2..... SUPPORT, OUTER
539 1111626..	 .....2..... SUPPORT ARM
539 1111677..	 .....1..... SEAL, RUBBER
539 1111718..	 .....1..... SEAL STRAP
539 1111879..	 .....4..... NUT ½ -13, WHIZLK
539 11119010..	 .....1..... LATCH
539 11126711..	 .....2..... BRACKET, SUPPORT
539 99065512..	 .....2..... HCS 3/8-16 x 1½ 

539 97697813..	 .....3..... NUT ¼-20 HEX NYLOC
539 97697914..	 .. 22..... NUT 3/8-16 HEX NYLOC
539 97725015..	 .....2..... SPRING
539 99025416..	 .....4..... LOCKWASHER ½ 
539 99056317..	 ...20..... HCS 3/8-16 x 1
539 99058018..	 .....3..... HCS ¼-20 x ¾
539 99061319..	 .....2..... NUT 3/8-16 HEX WHIZLK
539 99062520..	 .....4..... NUT ½-13 JAM

NOT SHOWN
	 ....539 917150..... 1..... DECAL, PATENT PENDING

ACCESSORIES



40 - Husqvarna

ACCESSORIES

1

2

3

4

6
7

9

11

12

8

6 10

13

5

4

DRIVE KIT ASSEMBLY



Husqvarna - 41

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ACCESSORIES

539 1067259..	 .....1..... BELT, 52"
539 106726.... 1...... BELT, 61"
539 10207010..	 .....3..... KNOB, THREE PRONG
539 10894411..	 .....2..... BLOWER PIN, SM
539 99013412..	 .....4..... HCS 3/8-16 x ¾
539 99054613..	 .....4..... NUT 3/8 -16 CENTERLOCK

NOT SHOWN
539 111296.... 1...... DRIVE KIT, 52"
539 111297.... 1...... DRIVE KIT, 61"

539 1112681..	 .....1..... SHIELD W/DECALS 52"
539 1112692..	 .....1..... SHIELD W/DECALS 61"
539 1057433..	 .....1..... DECAL, NO STEP
539 1057444..	 .....1..... DECAL, DANGER BELT DR
539 9130105..	 .....1..... DECAL, CPSC
539 1121386..	 .....1..... HCS 7/16-20 x 2½ SPECIAL
539 9769987..	 .....1..... ZERK
539 1089478..	 .....1..... PULLEY, DBL, STACKED, 52"
539 108948.... 1...... PULLEY, DBL, STACKED, 61"



42 - Husqvarna

BLOWER ASSEMBLYLOCKING COLLAR

THIS SIDE UP

THIS SIDE DOWN

HUB DOWN

1

2

3

4

5

6

7

8

9
10

11

12

13

14

15

16

17
18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41
42

43

6

36 36
37

6
4

27
27

28

27
35

27 26

27

35

25

25
29 45

44

ACCESSORIES



Husqvarna - 43

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1113311..	 .....1..... FAN COVER W/DECALS
539 1089412..	 .....1..... BLOWER HOUSING
539 1099003..	 .....1..... LOWER HOUSING
539 1067864..	 .....2..... BEARING
539 1101115..	 .....1..... FAN
539 1026916..	 .....5..... FLANGETTE
539 1083017..	 .....1..... COVER PLATE
539 1067138..	 .....1..... SHEAVE, 4"
539 1067159..	 .....1..... IDLER ARM
539 10183610..	 .....1..... SLEEVE BUSHING
539 102535 11..	 ....1..... CAP, GREASE
539 10672112..	 .....1..... IDLER
539 10674113..	 .....1..... DECAL, SEVERING
539 10680114..	 .....1..... SPRING ROD
539 10672015..	 .....1..... SPRING
539 10578516..	 .....1..... DECAL, WARNING
539 10105017..	 .....1..... GRIP, VINYL
539 99003718..	 .....1..... PIN, COTTER 3/32 x ¾
539 10650419..	 .....1..... HEAVY WASHER
539 10680920..	 .....1..... BEARING PLATE
539 10681121..	 .....1..... BELT GUIDE
539 10681222..	 .....1..... BACKING
539 10206723..	 .....1..... KEY ¼ SQ x ¾

539 11130324..	 .....1..... IDLER ARM KEEPER
539 10812025..	 ...16..... NUT ¼-20, THIN, NYLOC
539 99019626..	 .....4..... NUT 5/16-18 
539 99071727..	 ...12..... NUT 5/16-18 HEX NYLOC
539 99054628..	 .....2..... NUT 3/8-16 CENTERLOCK
539 99059829..	 ...14..... WASHER ¼
539 99069230..	 .....1..... WASHER 5/16 STD FLT
539 99018831..	 .....1..... WASHER 5/16 SAE
539 99051732..	 .....1..... WASHER 3/8 STD FLT
539 99012233..	 .....1..... WASHER 3/8 SAE FLT
539 11122934..	 .....2..... SCREW, ¼-20 x 5/8 BTN 
539 99007435..	 ...16..... RHSNB ¼-20 x ¾ GR2
539 99031636..	 .....7..... RHSNB 5/16-18 x ¾
539 99020837..	 .....2..... RHSNB 5/16-18 x 1 
539 10047238..	 .....3..... RHSNB 5/16-18 x 1¼
539 99065539..	 .....1..... HCS 3/8-16 x 1½
539 99058840..	 .....1..... HCS 3/8-16 x 2
539 10014141..	 .....1..... HCS 7/16-20 x 1½
539 99024742..	 .....1..... LOCKWASHER 7/16

539 10574343..	 .....1..... DECAL, NO STEP
539 11134044..	 .....1..... BLOWER SUPPORT
539 11005845..	 .....1..... PLATE, BLOWOUT

ACCESSORIES



44 - Husqvarna

ACCESSORIES

WEIGHT KIT

1

2

3

7

9

8

6

5

4



Husqvarna - 45

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 0202551..	 .....1..... WEIGHT BAR, FRONT
539 1113132..	 .....1..... HOLD DOWN, WEIGHT BAR
539 1020493..	 .....2..... CLEVIS PIN
539 1080964..	 .....2..... SPRING RETAINER
539 1112595..	 .....2..... WEIGHT KEEPER

ACCESSORIES

539 9769796..	 .....4..... NUT 3/8-16 HEX NYLOC
539 9905177..	 .....4..... WASHER 3/8 STD FLT
539 0925318..	 .....3..... CAST COUNTERWEIGHT
539 9769419..	 .....4..... HCS 3/8-16 x 1¼



P/N 115117027 IR	 04/03/08


	CHASSIS / FRAME
	ENGINE PLATE
	STEERING
	PARKING BRAKE
	HYDRAULIC PUMP - MOTOR
	MOWER LIFT / DECK LIFT
	52" DECK
	61" DECK
	FUEL SYSTEM
	SEAT
	CASTER
	ELECTRICAL
	DECALS
	PROTECTION FRAME
	ROLLOVER PROTECTION SYSTEM (ROPS)
	LIGHT KIT
	ACCESSORIES
	HCS13 - MOUNTING KIT
	HOOD ASSEMBLY - 539 113756  
	HITCH ASSEMBLY - 539 111280
	DRIVE KIT ASSEMBLY
	BLOWER ASSEMBLY
	WEIGHT KIT



